



THE BOMBAY TEXTILE RESEARCH ASSOCIATION

Phones : 022 - 2500 1811
 022 - 25003651 / 2500
 2117 / 1119 / 1135
 Fax : 91-22-2500-0459
 Email : btra@vsnl.com
 btralabs@yahoo.co.in
 Website : www.btraindia.com



LAL SAHADUR SHASTRI MARG,
 GHATKOPAR (WEST),
 MUMBAI - 400 055



BTRA TEST LABORATORIES

BL / 03A

Analysis & Testing of All Textile
 Materials Including Eco Testing.
 Trouble Shooting for Providing
 Complete Solutions

TEST REPORT

Report Details :	BTL/TRV/957/2011 DT: 19.03.2011	Sample :	PLASTIC SHEET
Customer :	M/s.AKSHAY INCORPORATION	Code :	BL/M/162
Reference :	D-70, Angol Industrial Estate, Udyambag, Belgam 590 006 REF.NO. AI/220/2010-11 DTD: 08.02.2011	No. of Samples :	ONE
Received on :	DTD: 24.01.2011	Total Pages:	1 OF 2
Date of performance of Test :	19.02.2011 TO 19.03.2011	Despatched on :	

TEST RESULTS

SAMPLE NO.	BL/M/162
SAMPLE MARK	PLASTIC SHEET

Test Material	: PLASTIC SHEET
Date of Test	: 19.02.2011
Method	: Determining Resistance to Synthetic Polymeric Materials to Fungi (ASTM G 21-96)
Culture	: 1) <i>Aspergillus niger</i> ATCC 6275 2) <i>Chaetomium globosum</i> NCIM 1129 3) <i>Penicillium funiculosum</i> MTCC 2552
Medium	: Nutrient Salt Agar
Incubation	: 28°C-30°C for 28 days
Sample size	: 50 X 50 mm piece

Contd...2



ASPER

Samples are not drawn by the Laboratory.
 The test results relate only to the item tested.